i

L

7 —d

i

COMPACT TRACTOR
o - Parts Catalog No. A1227

@

. / : . CASE MODEL 118

HiLlter 7.75 2500 o
\\ NOTE: This catalog replacas ‘the previous issue - 1227 -
-which is obsolete and shouid be discarded.

-

ALPHABETICAL INDEX |

., T ENGINE SECTION- . ;

C ' _ PAGE GRID i ‘\"  PAGE!

AirCleaner.................. 11 A12 Flywheel ....:.............. 7
Fuel Strainer ......... TP 1
Fuel System .........0...... 1
GasketKits .. .. P - 9413

Battery ..................... 31 c4
Breather, Crankcase..:....... . 7 AB
Camshaft................... ‘B AB

/

Governor ..,..........0......

ConnectingRod ....:........ b Af Muffler. . 1. P e

Crankshaft............ .. - 5
Cylinder Block . ....... e 5
CylinderHead ............... 7 A8
Electrical System ........,... 31-33 C4-C6 Spark Plug
. Engine Block & Attachmg Parts 59 AB-AT0
Exhaust System .. .......-... - 7 A8
Filter, Breather ... ......... . 11

.......................

Starter ... ... L :
Tank, Fuel ........ [ % 1
A2 Thrattle Lmkage e 11
© Valves-....... 1. ..... S 5

BASIC TRACTOR SECTION
PAGE GRD -~ ., " PAGE

Axle, Front ................. 21 T B8
Axle,Rear .................. 27 B14
Baffles & Shrouds ........... 7-9 AB-A10
Brakes ..................... ©23 B10-
Decals ............ ........ 35 - C10
Electrical System ............ T 31-33 C4-C6
Fenders ..... e e 17 B4
Frame...................... 15 B2 °

Model G14 Weight Box ... .... B
Model J& Headlamp Kit ....... . 37
Plate, Engine Mounting . ...... . 13

Seat, Operator's. . ... S ' 17
Steering Whes! ErGear e - 19

Grille. ..ot 15 B2 © . TodTray.........iiocece.. .. 15 -

Hitch . ....... .. ... .. 15 B2 o
Hood ....................:. 15 BZ_ :

Hydraulies ;... .... S . 25
Implement Lift,......_..... .- - 29

PTOClutch ................. 29




Indexes :

identification of Genuine CASE Service
Parts, An alphabetical index is provided at
the front of this Catalog to locate themajor

the rear of the Catalog gives- the part num-

thelr normal relationship to eachother. Re-
ference numbers are used in the illustra-

the "Reference Number"” column and are fol~

quantity required

hd 1

¢ This Parts Catalog is arranged for easy

groups or assemblies, A numerical index at -

All parts are illustrated in "Exploded "
Views" which show the individual parts in-

tions. These numbers correspond to those in

lowed by the part nmn_ber descriptmn and

‘GENERAL INFORMATION

' Orders

Orders should plainly spe cify correctp:

. mumber, full descriptmn, quantity requir;- '

machine model and engine model, machi
and engine serial riumbers, method of sh
ment and shipping address.

the same page number as those they repl:
and the "issue™ number and date w111_
advanced, : |

'It is imperative that revised Parts B
pages be inserted 1nto their . respect:

CParts Books as soon as received. Failu

to do so ‘will lead 1o confusion and defeat
purpose of the book. .

‘Indented Description

' Indented parts in the descriptive list are a part of the preceding assembly or sub-asseml
The quantity shown in the "Number Required” column is the number of parts used on a n

&)

MODEL

:ﬁ;fbeagd the pages on which they are de- Changes | |
: 5 ' i - When changes to the machine make it ne . T A . .
|Ilustratlons ' B essary, revised pages for this book will ENGINE MODE[T{ SERIAL AND -7
C ' issued, The revised pages will be issuedw SPECIFICATION'NUMBER "

-

118 COMPACT TRACTOR -

" chine except where parts are'indentedin descriptive list. In this case the quantlty shown is
A . number required for the’ preceding assembly or sub-assembly : A
A 55150  CYLINDER ASSY - rear steering . ..:........ SN 1 SERML NUMBER -
28 A 56208 - SOCKET ASSY - rear cylinder ., .5 .............. 1 i -
29 A 55956 PLUG -.adjusting, socket assy . . ... .... U .
| 30 A 55957 SEAT - socketball, . .............. I 2 . -
- ) 31 A 56210 SPRING - socket * . ... ... .. ... ............. 1 . . ' "
: . 32 A 56200 . SEAT - S0CKet 8pTinf . . . v vvvwuvseeron- e 1 , g -~
' E 33 G 45175 CLAMP ASSY - 80cket a8§Y. . ... 000 von..n. AU | ‘ACTOR MODEL DESIGNATIONS ENGINE M
' , 16- 836 . BOLT - 1/2" X 2-1/4" N.F.heX. . o oo e e nnnnnnns 1 : . R ODEL DESIGNAT IONS
. 34 132- 104 PIN - cotter, 3/16"x 3" . ........ T I PP 118 TRA =
35 A 55880 STUD - ball,socket & cylinder . . ........ - ........2 CTOR ) C19070 .
36 13-. 410 BOLT - 1/4"x 5/8" N.C.,hex. . . ... . .. e 4
37 92- 4 ~

LOCKWASHER - 1/4"SAE .......... P e e 4 .

1

Terms "Right Hand" and "Left’ Hand"

"Right Hand" and "Left Hand" sides of this machme are determmed by standlng at.the o r
of the unit and facing in the direction of forward travel, :

When using this catalog

Hice the reference to serianl o
nembiers of various conn ; * 3

aud listed in : - ' -
tseral nun- )

SERIAL NUMBERS

the “deseription® copy
Burs, proper pirts ide nniu 1t1«m will bi: assured,




S . ’ a F '

4 ' : ' - f : B P
by : o ’ = C . ‘ -
‘ ‘l \‘ ' R ' R o ' } : . v
\\ et o o . ‘ 7.«. ‘ . . . 5
|- . : . "
Vo CASE MODEL 118 COMPACT TRACTOR e
‘w! . C19070 ENGINE [ C : ) " - .
| REF. PART NC. : DESCRIPTION f - - 'REQ'D s L
‘\ 1 BR 390640,. BLOCK ASSEMBLY - Short s+ s s eecatscansnsns eee 1 ,, ‘
po 2 BR 380380 BLOCK - cylinder, strippel ' s sscser e 1 .
\ 3 BR 295962 ‘BUSHING - cylinder . j I I I S P .1
: -4 BR 204806 . SEAL=0il ---qs-redeacenntatinnaentnan, ] .
|. 5. BR 230927 - BUSHING - governor shaft = +«=-- e ceeaas 1 -
V.8 BR 68768 PLUG - oil filler ....-‘L.....................‘..:1
‘ 7 BR 270538 GASKET - carburetor mtg, *+=<=ss=ecvesesn R I |
‘ i 8 221~ -‘13 ) PLUG «~ pipe, 0il drain « = et e ncaanna e r i s e e e 1“7 W
N 9 BE 261038 CRANKSHAFT +-»+« R R I 1
10 “BR 298616 - OIL PAN ASSEMBLY R SIS s ae s e 1 ‘
111 BR 2959883 - - BUSHING = oilpan *f+receseervronsonunnnns | .
12 BR 2989023 SEAL - il "‘"‘I"“' ........ R ERE 1 %
13 BR 27750 : GASKET - oil pan 1/64" = -sscvevs EREE seee-- 1
14 BR 93585 ! SCREW - oilpanmtg. +-ssc-vecoccecsnn. sresnas 4
15 BR 390347 PISTON ASSEMBLY - standard ==+ s+scs-s-ese I B
15 BR 39503418 . PISTON ASSEMBLY - 010 oversize s« «so e - s v s .. 1
15 BR 350349 + PISTON ASSEMBLY - .020 oversize *resssrec-csve.. 1
15 ° BR 390350 . PISTON ASSEMBLY - .030 OVErsize «sescssrs-senns 1
16 BR 299589 RING SET - Standard ~+1 0w s e e aa I R I |
"16° BR 299570 RING SET - .010 oversize =+ -secsseiaceans e 1
.. 168 BR. 299571 "~ RING SET - .020 oversize «+++vsmsras-nenn R L S
16 BR 299572 RING SETF - .030 oversize «c-sv~crsersvensnsenens 1 -
17 BR 295840 PIN ASSEMBLY - piston, standard -ssssssssercssn s 1,
17 © BR 295841 . . PIN ASSEMBLY - piston, .005 oversize.k »-ws«s»- R
18 . BR 298614 BRACKET ASSEMBLY ~ governor gear & oil glinger .... 1 .
1S BR 270430 GASKET - cylinder head ...... te e daaranaa oo 1
: 20 BR 390402 - CONNECTING ROD ASSEMBLY .vvvenvesonaneaatns 1
_ 21+ BR- 222114 LOCK - connecting Tod bolt e s e e s uvmoncsnvaanns 1
: 22 BR 92659 BOLT ~ connecting rod =+ + -0+ B . 2
' 23 BR 27803 GASKET =~ valve COVEr «eseseuas Chesrasenann e 1
24 BR 390419 VALVE - exNAUSt e+ v anovvoansanas LR R 1 ¢
25 BR 93630 LOCK - exhaust valve «+isassncarcsvcasnesans 2
268 BR 202260 ROTATOR - exhaust valyve «ccaeecevane. S |
27 BR 261055 . VALVE -intaKe ' «srsesssvonanorsanensansnanes 1
286 BR 221596 ‘ KEEPER - intake valve « - essososroreasansansa eras 1 -
29 BR 65%06 SPRING - intake valve, =+« <« M asssasasseitenswenns 1
30 BR 26828 SPRING - exhaust valve =« -esasectacascssuan SR |
31 ° BR 260933 - TAPPET -valve -+ cocenvann R I I . 2
32 BR 210728 GEAR - Caml s« s- s scnonasa e e eamase s 1
33 BR 230758 SHAFT - governor lever o ceceascorsesvasanssunsss 1
34 136- 103 PIN - hair | +au... i e e mamsaeserans s as e sene 1
35 A 27795 _R.IETAINER Paee e S s e e m s s s et a e 1
36 . BR 221898 - BAFFLE - cylinder «<.-c-eestvenanecnsccnranans 1
37 BR 93163 ' SCREW-bafflemig, +-vvoecvvrersaces s reans 1
.38 BR 222117. COVER ~ breaker points «+.-++... ‘eeanmas renaan e 1
35 187~ 1041 SCREW - SEIMIS  «cwansscsaassassens Mersansasa 2
. I ) - — |
e T T ‘
I
T T ' l » |
Printed in U.S.A. - May 1975




74

/

i ' ‘{' ,
4 "’ / e . [
' : [ o . 7., .
C - [ s Co ¥ {
" /CASE MODEL 118 COMPACT TRACTOR , e
/ - GA9070 ENGINE ' - , ' . 1
REF. PART NO, DESCRIPTION 7.° 7 REQ'D
/40. BR' 299848  BREATHER ASSEMBLY - crapkcase «+é«sloneewenineen 1
;41 BR 280005 ’:I‘UBE- breathpr. BRI I SRR ‘e s e s P |
42 .BR . 93536 SCREW_ SEIIS o * =+ vss8asa0cas Ca s e renan, rene 2
43 BR 211778 HEAD{. cy]j_nder ....................... « s e u e . 1 .
44 BR 93210  BOLT-- cylinder head, 2-9/32"" «v«os.. crederainieens ¥
45 BR 93211°  BOLT -‘cylinder head, 2-21/32" «+ovx.. Gevnnon chresan 4
46 BR 390180 FLYWHEEL . +eaveescaaace senesan Ceieenens N |
47 BR 61760 K@Y-ﬂywhee_!_ e nE s s S s rreeaae s s ec et o an .1
48 . BR 220865 WASHER - SpIing s «e+evevsans cat e eresaama: 17
49 BR 221796  SCREEN - flywheel . « +« - - .. R LR B v R i1
50 BR 23042 SCREW - 368 «rvsrsnsncanssas seeteenoana teeaees 4 ;
- 51 ° BR 211383 - HOUSING - screen mounting = cesveeseannns N | / |
, 52 BR 222277 COVER - screen housing - -+ evssesas Ceeenaa ceeeses o1 :
53 ° BR 260971 . IINK - ZOVETNOT + o # ¢ s e s s v s s s nsaanoonnonnessaon o1
'54 BR 261128 . SPRING ~ ZOVErnor «assvscanssses t s eanaa e veesss L [
“55 BR 261117  LINK-choKe e =so-svosnuean e ceeenna R | |
‘86 BR 390662 PLATE - governor control « .+ «.sseuan. vrraae Sesus 1 |
57 BR 221559  ° WASHER - governor lever ««.%%«.ven.. B /\
58 BR 93572 SCREW - governor lever «ees-vesoceas woeeeseans eee 1 /
50 BR 221535 CLAMP + e s e tiernosumnnsosorananns g vesaees 10 ;o
60 BR 93498 . SCREW -S&IS -~ s s s st a s s s s Bsresaanas re e «ess 1- s
61 BR 298303 LEVER ASSEMBLY ~. GOVEINOL » + v s e s s s s v oes teamaaees 1 /
82  BR 220680 WASHER - #10 - - vreaseiscaana teae cesemaas see 1 .
" 63 . 11- 312 BOLT - #10 NC yound head re » » s+ e e e s moceta N | J
64 129-- 9 NUT - # 10 NC.hex + « - - s e et s e aseeen 1 - /
85 BR. 221760 GUIDE - 2iT -« v s et alencncnsssenaccnnsanna ceeens 1 /
66 ‘BR 260584 ~ SPRING - governor ik =« «w -« -+ A S | /
67 *BR 91920 SCREW - # 8 x5/8" flat hd. mach, s « s s v e v v e v b e v nn v ew 1 /
68 . 193- 25  LOCKWASHER - # 8 internal tooth v« s+ oo eaenon. cereens 2/
69 BR 66554 © COLLAR ~insulating «s cessseectasnuvonnoounensse 1 b
70 BR 66068 WASHER - insulating «« .. fereeserensanne tasans T ¢
7“; 129. 6" NUT-#BNC[]E}_{ ..... taeretescttiaen e, save ‘2’,,-
72 BR 299500 WmE - ground ------- e : * ¢ s 2 0 ueas T 8 8 8 8 BB a4 u g s 1/.‘
73 . BR 390918  MUFFLER - exhaust * "~ """ " SRS e a
© 14-° BR 221885 SHIELD - heat. =~ ~==*-" Srermesaeesens srrrets
75 BR 222263 LOCK - SCI‘EW .2 s 2 80 .- s o LI I LT I I I I I Y CEE I 1
76 BR 93704 , SCREW - muffler *°*°***°*" Crreeens O N s
77 . BR 390693  STATOR - alternatoxr **™ - *resrscrsecccronns L §
78 ' BR 230976 BUSH]:NG _ s‘tabor '@ ® 28 a8 s s s E s A ANSE s o . . -‘ - 4
79. BR 93621  SCREW - stator mtg, -4 """ ne- e A4
80 BR 222211  BRACKET - fuse holder " -7 *-°***" s nrereret o1
81 BR 93536  SCREW- bracketmtg, ~---------=-==-" SRR RS ,
82 BR 220680 WASHER - bracket mtg, “severrececcssccennncoaanan 1
83 BR 222212 RETAINER - wire ==« o> Tessecan e O 1
84 BR 03438 SCREW - retainer +++=-+-- ev s eaa e scecssrrernans 1
 Printed in U.8.A, . August 1972




) . R B
, b - o RN -1
,, CASE MODEL 118 COMPACT TRACTOR
/ - ‘ : g
‘ J C19070 ENGINE .
REF. PART NO, DESCRIPTION , -~ .Y REQD
85 BR 390892 RECTIFIER - alternatol .« .e’seeea.. e e P |
86 ,BR 093621 SCREW - rectifier . ... Vediieene. e e aaes 1
87 BR 298963 COIL ASSEMBLY i evvvocncsncanannases Gresenaee 1
38 BR 93381 s SCREW - CDi]. mtg. ----------- " .- . -'7.-';- -‘- s s 2
89 BR 221907 ' CHP - Wire ----- o'en f s e n e s v 0 & a ; ------ .. s ee s s s B 1
90 BR 656538 INSULATOR - Spark plig « = cesvevnoans deiiee e 1
91 M 20677 SPARK PLUG ««ecveuvenens sr e ey 2
"," - 92 ‘IBR 299543 : GEA.R - rin,g ‘e auaa e Te s e "- ----- e s ‘- 1 ’f‘i{_
/ 93 BR 390233. . SHIELD - StaTtdiF = s eecenu... e enene e pens 107
. 94 BR 93410 SCREW - shield mtg, =+« -- reeeas eeeesceranaans w2 |
/ 95  BR 299392 . HOUSING - blower ve-vesgere¥eelennnnnnnnnnnaas 1 /7 v
/ 96 -BR- 93158 SCREW - blower housing mig, «+ea=ise... e et eeee. &
- 97 BR 221901 BAFFLE - cylinder head .« «v.... S I\3 -------- v 1 '
e . BR 299_5'7'7 KIT - engine gasket (includes items 1,13, 19 & 2 )/ meeabas 17 o
* = r
. v
Chel
5 “ * e '
-
’ // V.
' ,/ /
,/ ‘;
\/,/“
. '/
gl - ’ -
Printed in U.S.A. ‘ _August 1972
. ' o o
. ¥ :

1 . . ' . o




. . . .
T L e L e AL St e o —— —

‘ ’ /
7 1%
. S
7 o
¢ 11
CASE MODEL 118 COMPACT TRACTOR
FUEL SYSTEM e ‘ |
REF. PART NO. - DESCRIPTION - - '~ P REQ'D
1 C 15519 . TA_NK fue]_ Lo ..' Pre s L .";'.u -------- LA ] 1 .
2 C 15174 STRAP ~1tAIK s s e avsvonrrseacarosen ssreseranaa e 2
3 173 215 SCREW - round head madh.. 1/4" X1-1/4" cececinniaana. 2
,4 129- 504: NUT“1/4”Sq ‘----------n/ ..... IR * e naae s ouue 2
5 C 10657 ELBOW ¢ o ccasrsss I N S I I IR esecsae 1 ¢
6 "C 15526 FUEL LINE - 18" ... . e et ieraer s LA
7 214- 103 CLAMP-rhOSE .-..‘..----....-..,..--.@X".---’ - » 2
8 . BR 390811 'CARBURETOR - (repairgs page 13} s v v e evaa.. o 1
9° C .18206- CONTROL - choke and throttle u..... Preranacar e 1
10 ' C 15540 HANDLE - T .ivevicansasanensnane Cecs e ceaaaaan 1
11 187- 1047 SCR - gself tapping Ptulllps head ....... e eenasa ee 2
12 BR 390379 CLEANER ASSEMBLY = ail v v v i e ivinnns, I |
13 BR 270528 " ELEMENT - air cleaner .... e eanresar e . 1
14 BR 93822 SCREW - air-cleaner ...... S S A 1-
15 BR .93323 ' SCREW - air clealle .. .vee.. e e eamanrsenennes . 1-
‘16 BR 270539  GASKET - @iF Clefner . ...vueueenoeonensocronennna 1
17 BR 270538 . GASKET - carburetor mounting " - ........ . |
18 C ' 11529 CAP-fueltank ....e00nau. cseren feeserasaa. R
19 C 11545‘ N . INSERT ‘- fuel Cap ----- - -' LR I B I T T T I I I I —- - -—u -. 1
b
%?AL "%:&a‘?“ . ;;%r )
%\.\ '
A ) 'T‘e__
/
IF
o
| ;. |
Printed in U.S.A. . E s . May 1975




: 13; e

LY

iy

¥

| Py

PR o e e

H
v+ phind .
u'-Jr
e
/
. - ~
- o

AT

" CASE MODEL 118 COMPACT TRACTOR _°
CARBURETOR -
REF. PART NO. . " DESCRIPTION - 4 REQD
1. BR 93357 SCREW - carburetor mtg., . -ovevecanas e e e e e e e 2
2 4]- 24 . PLUG ~ welch o« .« « Ceacaesers et nanssemanaansnibe 1
3  BR. 27590 FILTER - carburetor drain «...sae«s's cisereesiaaaay 1
4  BR 220521 - RETAINER - carburetor drain filter ....... creee s aen s iia]
5  BR 292681 VALVE ASSEMBLY - carburetor idle » o & o v s swefeuaaaa? kS
-8  BR 26157 . SPRING - throttle adj. +.... Crean- chenasmesnaaaaia IF
7. BR 23108 BUSHING - throttle shaft . ..uvvvinen s di %y esienn.. 2
8 BR 93038 SCREW - throttle'and choke mtg, . .......i..000iith,,. 8
9 BR 91920 SCREW -#8x5/8"mMach, vevevonenenanpsivonnaioas L
10 - 138- .251 PIN - throttle stop «+ v cvevinreneneeaielbhaioasss 1
;.11 “BR 230896 . PIN-floathinge . v..... N R LRI 5
12 BR 222010 VALVE - choke  «.veann L L LY I A T O
13  BR 299762 VALVE ASSEMBLY - needle s v +asa- S T R \
14 BR 270538 GASKET -~ carburetor mounting .« eee.c.. ereansneenan o7 U : -
15 BR 221986 VALVE - throttle «-+ceea.a. R TR TR Ny
16 BR 299650 SHAFT AND LEVER - throttle «..... B | St
17  BR. 211712 STOP - throttle - «c-veneuieininncecnaransnananss 1
.18 _BR 299707  FLOAT - carburetoX ----sc-uoveensss A
"19  BR 299096  VALVE - fuel inlet assembly -+ :o'svens. veesasasenanas 1
* 20 BR 221995 BOWL-fl0at, sceonsvnanasacacnansns .
21 BR 270511 GASKET - fipat bowl . ...... cenean S )
22 BR 222014 WASHER - floathowl +««ecveneccna. ceecaneenenna E | ’ {
23 | BR 39068¢ . SHAFT AND LEVER - choke + -+t s B 1 N
24 BR 299740 - NOZZLE - carburetor ««....%+.. R R R | L e
25 BR 230832 . 'SCREW - NOZZIe +edaseacenas cessasse R | \ a: \
26 BR 222027 BRACKET-;\\caI!'bureth.........._.........’....... 1 ’ " X
.27 BR 93572 SCREW - bracKet mounting «..+es0ceveas ieaennuaas 2 | S
28 BR 270382~ WASHER - choke shaft «...... R I I A | \ TN
29  BR. 261116  .SPRING - choke'return «....... cbsasamsesmatannana 1 - :
30 C 10678 -+ . CONNECTOR - fuel pipe " «.... R ceesees 1
" 31 BR 299852. KIT - carburetor overhaul ..........":-:...-..f'........ 1
ENGINE. MOUNTING PLATE ‘
1 C 19012  PLATE- enginemtg. «eo.o.. Newaea Cereseena T |
2 164- 543 SCREW - cap hex socket head 5/16" x1-1/2" NC ........ . 4
3 C 18752  ‘WASHER - flat 5/16" ......eusa. ceenanas cheeeviae 4
4 192- e 20 LOCKWASHER - 5/16” ------- R EEE R « s u e B s 'R 4
5  129- 102 NUT ~5/16" NCheX s evsvenoanaoans i enie e, . 4
68 < C 19073 MOUNT - flex bolt =+« s» ... e esssiaieccenrasaan. co 4
7 C 19008 SCACER ...... Cebeereesassesnensanatsseannes &
8- . 131~ 1115 LOCKNUT - 1/4" NChex .......... e eiees Ceseases . 4
9 113 2 BOLT - 1/4" x 5/8".NChex “oeeoeunena ey el 2.
10 192~ 19 LOCKWASHER.~ 1/4" + v e s s ciesereracacesesinanas 4
11 195- _ 102 WASHER - 1/4"flat s e cvesavnnsascossnnsanna vere 2
120 113-N 3 BOLT - 1/4" X 3/4" NChex +eecevasencans ceanans cee 2
. ‘ \ )
s Printed in U.S.A., ‘ . " Alfgust 1972
B SN o -7



. ' N o s
‘CASE MODEL 118 COMPACT TRACTOR
HOOD,FRAME AND GRILLE

REF. PART NO. .. DESCRIPTION REQ'D
1. C 18479 FRAME ~mail . ..u'v'eueeuecenens e iaeensaa e 1
2 C 18870 HOOD AND GRILLE ASSEMBLY..... it hr et saaeeen 1
3 .- C - 18664 COVER - PTO ...... Gt eae it ae e ceernaa .1
4 C 18662 CLIP-hoodhinge R.H., ... iiveennsnnrennonanenn 1
C 18661 CIIP-hoodhinge L.H. ... luureecnnceennnannnans 1
5 113- - 103 BOLT - 5/18"X1"NC .uuuvuonnnnnnnnoaes P A 4
- B 192-. 20 LOCKWASHER = 5/16" . , i it inseeeencasneanannenens 2
oo 129- 102 NUT - 5/16"hex NC ... ceeunnnnnonrasnasnnonsens 2
8 113- 207 BOLT - 3/8"X1"NC .\ emecuocnnoncnonannsennnds .. 4
9 1925 21- LOCKWASHER - 3/8" . 4 i it teceel e racseanasnnacnees 8
10 129- 103 ~ NUT-3/8"NChexX .....eeu. e e e et aeaa e “.. 8
11 ¢ 18205 CHANNEL - instrument panel liner ................ P |
12 C 19069 LANYARD - hoad © i .. vetetncuooncnnnscnnenensnn 1
13 113- 4 BOLT - 1/4” X 1" NC 1t i et nes s oncnninnnencanasnn c1-
14 ° 192-- 19 LOCKWASHER - 1/4" ..t eueneemednennsnnnsan R |
15, 129- 101 NUT - 1/4" NCHEX i e cpeeeruccannenennnnenesas 1
16 C 17038 BUMPER - PIIE .. ... cvennnnenmenesnnsnonnnnnann. 2
17 C | 19112 PLATE - CONET  cu i i%'ee s e v venonnanosnitosannns |
18  187- - 1036 SCREW - -/4" x1/2" self tapping . e eueuen... e 4
19 C . 15116 DRAWBAR .. iovennclonennanncnnnnns e |
20 - NSS. . WEIGHT BOX.- (optional - order as machinery item) ....... 1
21 113- 206 BOLT - 3/8" x3/4" NChex - «--o. Ceeanaeares By 4
. .
kY
Y ‘
¥ i ‘
+
.- J =
L
oL
L, _' ’
Printed in U.S.A, August 1972

¥




RN > ’ . H
\\ _ : ' | 17
\ W e -  CASE MODEL 118 COMPACT TRACTOR ‘
N o o . L . - . .SEATAND FENDERS
S . ' ' ' ' ' REF. PARTNO. . ' ' ' DESCRIPTION - « REQ'D
1 € 16120  SEATASSEMBLY . i...v.v.iveennnseianacnaanaaa 1.
2 C 15610 MOUNT - seat, rubber ... ... ..iicieeeaancana. cea. 4
3 113- 122 BOLT - 5/16" X 1-1/2" NCREX . .% v veveeannceonensa &
, 4. C 14534 BUMPER - seat, rubber |, .. ... ... . ..oveenunni. -2,
5 C 19118, - BRACKET -hinge ,.......0...:... e teeneeceeanna 2
, 6 118~ 102 BOLT - 5/18" x 3/8" NC heX | .. ... es e ennnnann. &
7 - 192- . 20 - LOCKWASHER - 5/16" . . ... .......ccccvuncan.. @
8 129- 102 NUT - 5/16" NCheX |, ... ..uuuunnrennnrersnnnanas 2
9 C 18702  FENDER ANDSUPPORT ... .......encenouvnnnaanat 1
r - 4]
+
El rt ) ) .ﬂ
- - ﬁ'“
d’- Arﬂ : ' ‘
v _‘ ‘
) - /
7

» ' o . ~ Printed in U.S,A, - ' K . August 1972




-, |
CASE MODEL '_ 18 COMPACT TRACTOR . !
STEERING GEAR o \\
.. . [ ‘ .
REF., PART NO, { DESCRIPTION -, - © " REQD
1 C 18016 CAP - SLEOTING . 4 vveevnennneeesannnsocnmnennannss 1
2 131- 11113 NUT - jam 5/8" NC-hex e e me e ¢t e maEseccam e aana 1‘.
3 . C 18015  WHEEL - steering ' .. ......... B U
4 C 15096 BUSHING - flanged nylon . ..... feeiaa e teanaeana 2
5 . C. 15007 SHAFT - Steering . .,eeeu.o.- e eees feeeee e » 1)
§ 126- 16 KEY - Woodruff 3/16" X 3/4" . . .uous ot 1}
7 C. 16245 BRACKET - steering .. .n v v eseveeenmocanscncnssan 1
8 111- 202 BOLT - 5/16" x 3/4" NC, round head, square neck ZP....... 2
9 192~ C 207 LOCKWASHER - /16" ZP ..................... we. 4
10 . 129- 102 NUT~ 5/16" NChex, ZP .« .uvuunvennns eren e e eeeaean 2
11 195-  2069. WASHER -'5/8" plam 0 araesdacane. 1
12 C 15104 GEAR - Ste€ring ... veveernwnnn E . -1
13 C 15105 PIVOT - steering gear . ..... U P .1
14 218~ 17 ’ FITTING - 1ube .. .'vecnveon ferecseasecsworuan eess 1
1% 113-.. 103 BOLT - 5/16'" x 1" NC hex, ZP . . cesacenmaaans e e 2
16 195-" 521 WASHER ~ 5/16¥ plain, ZP ... ... ... e Gt eeaenn UAR-
17 C 19641 BUTTON - friction .......... el e s i anaeas 1
18 C 18017 CLIP - tinNerman . « v v eeweesaee $re e e e nens 2
19 ' C . 14201 WASHER -shim ... ineeevsanrrocarancanrsasanann 1
20 C 12975 + ‘WASHER = 5/8" i eeeeraen P s s e iasaransscansis 2.
‘ \ . )
¢
4
¥

Zprinted in. U.8. A.

My 1975 -




21

CASE MODEL 118. COMPACT TRACTOR ’ Lt
FRONT AXLE -
REF. PART NO. . DESCRIPTION ‘REQ'D
1 s C 15066 AXLE b fl'Ont ---------------- o 4 W B B S - s olo 1
2 .C 16946 SPINDLE - right hand ,....... B |
3 ¢ 16724 SPINDLE - lefthand ........ Creereeeeaa P |
4 138- 2085°.  PIN - roll L.H. spindle 3/18" x 1-1/2" ... ...... T
5 -C 11906 WASHER - thrust 13/16" . ..... ceiesenaaaa eseaesas 3
"6 219- 404  .FITTING - lube . .. uv'evorveas e eaieaienaan ces. 3
7 C - 13108 COVER - lube fitting ....... e a e cesean 3
8 C 12975 WASHER - spindle ,.......... castanaaan fesrdanns 2
9 A 30881 ° WASHER - Wheel SPACET .., .1eueuvuvonnroneennn ... UAR
10 132-- 311 PIN - cotter 5/32" X 1-1/4" L5t ot e e i e enn s e ‘2
11 C 15067 - ROD-tieanddraglink ........ecevnvea. feeenan ces 2
12 ¢ 15113 BALL JOINT ~ R.E. thread .. v oo enrenneshnnn. vl 2
13 C 15068 BALL JUINT - LLH. thread . .......00c0... ceerenanes 2
14 192- 23 LOCKWASHER - 1/2" ZP . .. .. isuueerennnncaonnnanas 4
15 129~ 125 NUT - 1/2"'NFheX .uuceuvoonnnn. Ceremsmcssssases 5
16 .129- 325 - NUT -1/2"NChex, L.H,thread ......... e r e e menne e -2
17 C 16948 ARM - upper spindle . ........ ceeaeen e o1
18. C 18626 PIN-axle pivot .. ... vevennenvoennensnannsnns 1
19 131- 1127 NUT - jam 3/4"NChex ........ Ce et A |
‘20 T 33565 .. KEY.-1/4"x1/4"x1" ........... ceeran feena ee. 1
21 192- 20 . LOCKWASHER - 5/16" ...\ eeeceveioenannsn, PR |
22 ..113 103 BOLT - 5/16" X 1" NC heX ', ... i ieeesnesonnannann 1
23 138- 2040 PIN - spirol roll 1/4" x 1-1/2" ... v erevennsnecn- oo 1
FRONT AND REAR WHEELS
1+ C 15090 WHEEL - front (includes bearing) ....... Ceetseeeanne 2
2. C 12110 BEARING - sealed, inher | ., .. .0 eeennncessoeonsa beee 2
3 C 12111 BEARING - outer., ,,....... B B oo 2
4 219--. 10 . FITTING-lube ,.,,.........00004. Mt s e s 2,
5. C. 123707 CAP-hub ... ...vevevunrcrnanencennnn e 2
6 - C 15093 WHEEL - Tear . ... ...00cinveccencennna chemeaeens 2
7 126- 21 "KEY - Woodruff "A" 1/4" x7/8" ... e en. heaianaas 2
8  195- 2028 WASHER - 3/8" plain, ZP . ....... reeeean e wae 2
9 192- 21 ~ LOCKWASHER=3/8"ZP ,.....:u.0vv-.. i recenas -2
10 113- 207 BOLT - 3/8" X 1" NChex, ZP . cvuvrevnnens O
11 C 13716 WASHER -~ 1"10gaUge .. ...veeuvevnnoan feeeeeens . 2
12 - C 10292 WASHER - 1" 18 8aUBE  © . ..veuccuenncocannsanansna 2
Printed in U,S.A.- ‘August 1972



5.
e 0
v L ) . K . X . . ; " 23 ) .
CASE MODEL 118 COMPACT TRACTOR
" BELTS, PU,'LLEYS AND IDLERS
REF. PART NO, DESCRIPTION s REQ'D
1 C=+ 15511 PULLEY - transmission . . . .. e e e e, 1
2. °C. 18468 ‘BELT = drive ., ... .vuetemsenn s, m et eean 1
"3 C 16739 PULLEY «idler, flat .., ... ... 0. ueuevcnunnnn. 1.
4 113- 219 . BOLT - 3/8"x 2" NChex® , .. ......... deseeannaainas 1
5 ¢ 17184 KEEPER -belt ,,. ., ... ...... e e 2
6 195- 104 . - WASHER - 3/8", ., . .......... S | -
7 2131- 178 LOCKNUT - 3/B"NCheX' ., .. ...uuut e 4
8 C. 17213 PULLEY - idler . ,,, ... e e e e e s een et e 1
@ C 17204 BUSHING - idler pulley ., .., . ....0uouuieen'nn s, 1
10 195- 525 © WASHER -3/8" ... .. ..........0v0o'uooion™ 5
11 <C, 13012 PULLEY - idler, flat O 1
12 ¢ 17207 ARM - clutch itller ..., .. .. ... . ... ..t 1
13 ¢ 17203 BEARING - sleeve . ,...... R, 1
14 C - 15178 SPRING -idler ,.......... B 1
15 C 15545 BRACKET - spring, idler .. . ... uiee e rnnennsnnnn.. 1
16 C 17866 KEEPER - belt. ..... e st et aaeeaaaateeaaaeeeea 1
17 113- 102 BOLT - 5/16" x 3/4" NC hex f e e e awe ot 1
18 C 16752 WASHER - 5/18"- . .., ... ... uu.. e e e ea e aaa.n 1
19 192- 20 LOCKWASHER - 5/18" | ..... e et e e naan .. ‘1
20 129~ 102 NUT - 5/16" NC hex ....... D 1
21 . 178-. ‘858 SETSCREW - 5/16' x 3/8" NC sockethead ., ..,......... 2
22 ¢ 19072 PULLEY - engine, drive & PTO ...\ osinonnnnnn.. 1
23 C 15156 BRACKET - saddle ..... L vepannena e e eaaa 1
24 T 25070 KEY - 1/4" square x 2" 1008\ ..\ ennnnnnnn,nnnn. 1
BRAKE ASSEMBLY
.1 C 15106 ° DRUM -brake ... ....n...... e e 1
2 126- 16 KEY - Woodruff #9 ... ....... e e Ce e e 1’
3  178- 858 SETSCREW - 5/16" % 3/8" NC hex S0CKket . v v veennsnnn.. 2
4 C 15127 BAND - brake assembly ..., ........ . e e s n s 1
5 113- 102 BOLT - 5/168" x 3/4" NCheX . .. ..u'ves it eronmnnnnn.. 6
6 192- 20 LOCKWASHER ~ 5/16" |, . ... . 0. teeeneenenmnnnnnns 5
- 125- 102, NUT ~ 5/16" NC ReX . i@t vuevneenommnnnnnns . 5
8 C 19107 ROD-Brake . .........iiiniriiieeneee 1
9 L 32763 SPRING - brake return |, ... ... e s sennnnnn.. 1
10 132- 26 © PIN - cotter 3/32" X 3/40 , | . . ... 1
11 131- 176 - LOCKNUT - 5/18" NC hex S
12 132- 48 PIN-cotter 1/8"'X 1. ... eveuennn.. T 2
13 ¢ 17211 PEDAL ASSEMBLY - DraKe ... .v'vveewconneeennnnn.. 1
14 C 15156 BRACKET - saddle ... .....0ciiuninnnnnnoenennns 2 .
15  138- 92 PIN - 10l ittt ettt et 1
16 C 17410 LOCK - clutchand brake ... ...’ iiieommeonennennnn. 1.
17 C 18695 LATCH -brake ... ... ..ttt inneaennnnnnnnna. 1
18 131- 69. LOCKNUT - 5/16" NCHeX . .iuunetenunneennrrnnnnas 1
18 195- 521 WASHER = 5/16" |, .. iurs i eeennsenoennsnnnnnnn 2
20 C° 15498 PAD - footrest RUH. 8hort ... ... vn s s o s oe o Lo 1
21 C 15499 PAD - footrest L.H. long . ..........cciitiunnnnn. 1
22 195- 541 WASHER - 5/8" - e UAR"’
Printed in U.5.A. . May 1975




o ni ’ .
) ’ ! .
‘s o : 25
24 e . : S . : . ‘ B : K
= - - . . ' ' . '‘CASE MODEL 118 COMPACT TRACTOR
HYDRAULIC TRAN SMISSION AND CONTROLS
e . REF. PART NO, | DESCRIFTION ' REQ‘D
. 1 C 18207 TRANSMISSION - hydraulic (mcludes items 2, 3 4 and 5) .1
. 2 C 15546 . GEAR -drive’ ....iuivinnnva.. G h et eaeaaa e 1
3 C - 15584 " SPACER ...... . et ee e e 1
- 4 C 15585 RING - retammg ......... R Gt e rraaea 1
5  126- 109 KEY -Woodrff #3 ... i it iiitianinannn. 3
‘6 C 15511 PULLEY - transmission ........ PR heeeiencaaaa, 1
7 195- 2012 WASHER - 1/4" ...t inneennnennn e e e 1
8 192- 19 . LOCKWASHER - 1/4" ., .... e me e e Teeeaen 1
' 9 113- 2 BOLT - 1/4" x5/8" NC hex ,...... e it 1
10 C 15155 - FAN- transmxssmn N 1
11 113- 241 BOLT - 378" X 8" NC ROX &+ v v e etemseonsesme s 4
12 192- 21 LOCKWASHER - 3/8" .\ ittiiinveninenennsenann 5
13 138- 51 PIN - roll 1/8" X B/ i ittt it et ettt eat e 1
14 -+ C 15534 . GASKET - transmission . v e v s v vv v s vieenonvnnnnnnn. 1
' 15 A 62549 SEAL - "O" ring, transmission: .........0c.0etnn.an. 1
' 16 C 18209 TANK - SUFEE .icieicevnsinrnonnnnnnbonnioennnnns 1
3 17 ,C ' 15529 | CAP-taDK 4 u'vev c'evmes e s e eemm e e e 1
18 C 18210 SEAL - oil tank T . 1
19 214- 4 CLAMP - hose 3}4“ ..... e h e mr e e eee e . 2
e e 20 ‘C 17231 GUIDE - neutral . ..\ ey e seeeee s eesin e 1
S 7210 131- 178 "LOCKNUT - 3/8" NC HEX s v v v e ieee s mes arierenee s e 2
22 C 18837 | HUB-travel control ... v uvivwewuinnean. et et 1.
23 193~ .53 LOCKWASHER -~ 3/8" external tooth ................... 1
24 © C 15597 SCREEN ... iivenanacnnnadons e P |
25 C 14900 - SCREW - #10 x 3/8" 'NC hek self—tappmg ............... 4
=~ 26 . 178- 'B58  SETSCREW - 5/16" x.3/8" U 2
27 C 19624 LEVER - speed cOmrol ..o il v it s ot e s tmeeneun . .1
- 28 A 37247 KNOB - speed controly . ....... e e s reaaans 1
29 'C 12093 BUSHING - flip l0CK . it ic i iarnnuecensnnnoennnans 1
30, C 11942 SPRING - control 1ever-= . v i v u'veeusnn. Senccnraaaa 1
31 131- 165 LOCENUY - 1/2"NC hex ..., ........ e enaaaa 1
32 -~ C 17234 - LEVER - 0am'contTol & v ueii s 5% o oo v me s ome oenen e 1
! 33  195- 521 WASHER - 5/16" & ... vt encnsnnnsonn e rieaaaen 3
34 132-. 320- PIN - cotter 3/32" X 3/4" ... . ..iieiirineannennnnnn 2
35- C 18839 = - LEVER - transmission €ontrol . . ... ovvees oo o veeeees 1
_ 36 129- 103 NUT~3/B"NECheX ....vceiiveweanean e e 2
37 € 16898 BUSHING-Cam .\ ..veveuucnnnnn et e taent e 1 '
38 C 18233 KIT « input shaft and bearmg et a e s fr s a e vee 1
t - i )
] - v .
hY / a

Printed in U.5,A! o - " May 1975




' 1 X LS
13 - - .
' = .27
5 - f . i i .
'CASE- MODEL 118 COMPACT TRACTOR = - "
5o . ' , *
s b DIFF,ERE“NTIAL AND FINAL ‘DRIVE
, . REF. PART NO," ' DESCRIPTIO . " REQ'D
- <1 c 15788 PLNION-bevel;----'---------, ......... e resea 2
2 C 15808 GEAR ~ bevel """'"'--',""."".“ ......... -
3. C_-11173 'pIN.,drin S e aaaaaa e I I cereenes 1
4 C 11174 ° BLOCK -~ dIrive o+ s e s e s s e ansva. B T T I A
5 C 15812 CARRIER - differential we.ocsvea.. I R I I 1
6 C 15811 CARRIER - differential =« » + ccoee.. e ek e s saaaanae. 1 ‘e
7 ) C 11172 GEAR_rjng ct e s e s R T YRR 1 o
® 8. C 15786 AXLE - LLH.  «esv.. e, s seanana o v s e i
9 C 15787  AXLE -RH. «cctcmtmtnneinnnnnnecnnesnoennn.. . 1
10 F 19633 “‘BEA_RING-nt_hrust """'"'“"'“"';“"""""T' 2 .
11 C 11178~ * WASHER - thrust .+ +vece..... e eaeeneaa waee 8 7
12 C 11222 . RING - retaining «+ -« ... IR I Peedra s ]
13 13- 436 . BOLT - 1/4"x2-1/4" NChex «cs-vesun P et enenn 4
‘14 92- 4 LOCKWASHER = 1/4" «as-cuve.. Y e e e ettt er e 4.
15 C 15813 HOUSING - differential s --c.icuuueiaa.. e oaa e n e 1
16 C 16005. BEEAING - needle ~+vo-uvsen. craseas teenr ey e W2 e .
17 C 18006 BEARING - needle ,+»«+s--. [P Perenenana 1 .
18 C 158147  COVER - differential housing =« s« frersrateneaas 1
BEARING - needle (seé Ref, 16) <o a s« L R I P |
19 C 16007 BEARING - needle s re+s -« A eeeraeean L |
20 C 15803 HOUSING AND BUSHING ASSEMBLY - LH, s -cevevescnavas 1
21“ C 15807 BUSHING s v-ceesvacnan R LR L R g 2
22 ¢ 15804 HOUSING AND BUSHING ASSEMBLY - R.H, "t e nverevnnana. 1 o
. BUSHING - (SEE Ref, 2]_) ........ TR s esnseetss 2 »
23 C 15815  SHAFT - brake ....... eeseea R IR S
24 C 15816 GASKET - houSing t0 COVET . vvw,po et e unnnrennnnn... 1
25 € 111983 GEAR -output & ...t ininnnnsenn... AR P .
26° C  11187°  GEAR - idler ..... e e ete e e daneean .1
27 C .. 15802 . SHAFT ~OUDUE o v v v oo cveesraen . seacesecsanns 1
28 C 15801 SPACER ..... e e e arasanes S 1
/ 20 C 11205 WASHER ...%.cve.. e e P T ek eaaa A
30 C 16009 WASHER .. .vitniiniannnnnennnnn. e N |
231 C 11195 SEAL - 0il wi... ... e e e i e s v 2
.32 F 53650 PIN - dowel «.ininiiiiiieeinnannnnnannen. feeees 2 ot
.33 187- 996 °  SCREW - 1/4" x 1" NC hex héad, self-tapping . .. ...... ... 10
34 221- 13 PLUG - oil filler and drain « « v« » » . . ER R T 2
© 35°.C 15134 - BOLT - "U" 5/16"  « o2 eenonnnnn.n.. fee s eaaa ease 2
36 192~ 20 . LOCKWASHER - 5/16"ZP ......... feeeenseaa e 4
37 129- 102 = NUT - 5/16" NChex, ZP v....... P e e - 4
38 :195- 104 ' WASHER - 3/8"flat ....... e tremerenseneaa, 2 oo )
-39 . 192- 2l LOCKWASHER - 3/8"  ,...,.. et e aeea PREIEPER 2 . -
40 113-, 206. BOLT - 3/8"x 3/4"NChex ........... AT 2 -
' 9 s LTI .
3 - free ':‘E— N e
s ' . s {
. T -
1 . . “)-
sPrinted in U.S.A. "May.1975 .

]




28

i

ol L ]

May 1975

i

' (o
29
CASE MODEL 118 COMPACT TRACTOR o .
’ . ATTACHMENT DRIVE o ' .
POWER TAKE OFF (PTO) ASSEMBLY :
REF. PART NO, DESCRIPTION . " "'REQ'D
1 C 18621 Ho_USING-_PTO...........................‘.... 1
2 C 15083 PULLEY - PTO bottom f e et eeeanae ... T |
-3, C 20185 PULLEYASSEMBLY-PTOtop O
4 C 10822 WASHER - plain . _, . ... T
o> C_ 1845 BEARING-PTO. .. ... . °7° e hieernanaa.n. PRS-
B C 15272 WASHER -bell ,...... ,............. " creeeeaas 1
7 113- 206 BOLT - 3/8" x 3/4" NC hex, 2P . ... ... P |
8 192. 21 LOCKWASHER - 3/g"zp , __ _, . . ... """ e e . 2
9 195- 104 ° WASHER - 3/8" plain, ZP .. . . . Cr e e reeeena. 3
10. A 3088l  WASHER- spacer- ,...... .. D 7Y :
11 113- 213 BOLT - 3/8"x 2-1/4" NChex ., ... ....... ... .77
12 182~ 286 -SCREW-panhea’d3/8_”x1-3/4"IjC .
13 C 17108 SLEEVE -imner, ;,.,......... e tecastareennae el 10
14 C 16714 - BUSHING - bearing , . . ... .. .. et 1
15 € 186" SPRING-PTO .., ... . .77 D |
16 131~ 179 . NUT - 3/8" NC hex lock . .o\ o oo’ ce i Cisieeean 1
17 C 15672 PULLEY - idler ,, .. R T T 1
18 C° 18608 ROD -'PTO ,.,... fersesean L |
19 C 19015 LEVER - engaging ,..... R T ceene 1
T 20 132- 46 PIN - cotter 1/8" x 3/4" ", ., ... ...... fee e s eanas 1
21+ C 15527 .. SPACER ,.......... ..... Nt e ee e aaeseceaan .. 1
22 175- 415 ‘SCREW - 5/16" x 1" truss head, ZP .. ... A |
23 192- 20 LOCKWASHER - 5/16" ZP ., _ . . ........ e niaeneas 3
24 129- 102 NUT - 5/16'-NC hex, ZP .. ... e Cetereaaa. . 3
25 C  191M " BELT-PTO: .., .........o..ool’t ceearaaa cheean 1
26 C 15252 KEEPER-belt ..., ............. “feean en e e 2
27 113~ 102 BOLT - 5/16" x 3/4" NC hex . _....... cet i en e, 2
28  195- 521 WASHER --5/16" | . . . .. ... .0... e taceaaan eaa. 3
289 C 20475 BUSHING - nyl0N. v v et v s e et v s tr s et eas 2
30 129~ 103 NUT - 3/8"NChexX vouevevinn... e e aeeeaeans 1
31 'Cc  iss07 ARM -idler . ..,.... A, Ceneeaan S |
032 C 15545 BRACKET - spring attaching . . . .. .. DR T R R 1
IMPLEMENT LIFT
1~ C . 19044  LEVER - implement lift ., ... . ............... ee 1
2 C 19172 ROD-push ,,,.,.. C et reanraatencnanaanen Ceeena 1
3 C 14525 BUTTON - thumb  ,,,,,........ Ceteeea. o renaeas . 1
4 C 15156 BRACKET - saddle .. ,.........000eeuun.. eemaeas 2
5  113- 102 BOLT - 5/16" x 3/4" NC hex, 2P ,, .. .. ... .. Ceriraena 4
6 192- 20 . LOCKWASHER -~ 5/16" ZP _. ..., ......... cseeneas.. 4
=129 102 NUT - 5/16" NC hex, ZP ... 'uuemnumonnoi ™t .. 4
138- 92 PIN - roll 3/16" x 3/4" __ ., ..... G r et eeeaiennaan U |
€ 15564 - SPRING ........c.'reonnnnninnniiin” P
0 138- 2054 PIN -.spirol 5/16" x 1-3/4" B o 1
1 195- 521 WASHER - 5/16" plain .., .... Ceeereeisieaa eeo 1
Printed in U.S.A,




31
CASE MODEL 118 COMPACT’ TRACTOR
ELECTRICAL SYSTEM [ S
REF, PART NO, . DESCR_IPTION e REQ'D
1 C 10458 BATTERY =~ 12volt..:cnvennvaen cresvensnsennanse 1
2- C 18677 HABNESS.« WITE «eevecececcacansss B .,
. 3 C. 14565 - CABLE -~ battery positive {red 10-1/2”) T |
4 C 14566 ' CABLE - battery negative (black 12" . .0 oo v cnuen evine- 1
5 C 17685 WIRE - battery negative to solenmd case cevrnensenman A |
6  223- . 7 FUSE - 7.5°amp. +eiacameurnnan e e mes v e S |
7 C 14553 ° SOLENOID=start  ,.......... P S |
8 C 18816 SWITCH—1gn1t10n,mc1udeskey,..,_,._‘,_...' R |
9 C 17763 KEY - ignition ,............. A A |
10 C. 18203 WIRE - solenoid to PTO safety svntch _______ eesevnnsa 1
11 . C 19055 WIRE -~ PTO safety switch to eluich switch ,,..... ceeenes 17
12 C 18182 SWITCH - strip PTO & clutech . ...... csensasana saene 27
13 C. 15114 CLAMP - battery holddown |, ..... v .ceeveonnn seasa 1
i4 BR 390307 STARTER - engine, 12 volt (repairs page 33) T
14 C 22701 STARTER - engine, 12 volt (repairg page 33B) c v s e v v v .. S |
14 C 22702 STARTER - engine, 12 volt (repairs page 33B) ..... PR |
15 C . 19453 SWITCH - StTip s s smeccnacensas . I |
. 16 C- 21634 HARNESS WiTE e e s t o s e s nusutonrarorsancneens O |
BREAKER CONTACTS C )
" BR 209061 _ KIT - ignition— 5" .. T 0 e e A ceo 1
1 ° BR 294628 POINTS AND CONDENSER . ... .0onosinnnnonns NP
2 BR 26018 SPRING - breakel arll ., .o o eerewne P |
3 BR 260374 © BPRING - connector, condenSer . ... ...c00. cemasna 1
4 BR 65704 - PLUNGER - breaker point .......... e s e s oo waea 1
- 5 BRB]"?BD ‘ KEY ﬂyw'heel ch lo-.--t--.o----.---JloJo.-n 1 -
6 “BR 93381 SCREW - breaker arm mounting ceeeenanaee T |
7 BR 220477  CLAMP - condenser mounting .. ... ceeeacnaa veeensas 1.
8 ' BR 93042 SCREW - condenser mounting ,.,... eiaes I P T .
© 9, BR 222117 COVER - breaker point |, . ... 00t veeeennn cnssan aaa 1
10 187~ 1041 “ SCREW - sems, COVEr' ,,,.,...... Ceesreansaes cees 2
4

Printed in U.5.A. T May 1975




az

B o &3 b M

‘'CASE MODEL

-

118 COMPACT: TRACTOR

EEI.IE'C:'T'FQ!I(:I&I_ SYSTEM HARDWARE
EF. PART NO, '

R
1 C

.2 C
3 .c

4 C
5 193-
6 187-
7 C
8 195-
9 C
10 129-
11, 111-
12 129~
13 111-
14 129-
15 129-
16 192-
17 192-
18 129-
19 ¢
20 ¢ .
21 182-
22 .C -
.23 - 129-

14060
174286
17921

. 10836
it
484

18204
513 .

» 15704
6542
202
102
108
101

DESCRIPTION

NUT ~ backup +»-.

WASHER - ignition switch .« Ch e iae e e e A

NUT - escutcheon -
NUT - speed «» - -

LOCKWASHER - #10 external tooth et et aeenann

------------------------------

SCREW - #10 x 1/2" self-tappingd heX .« veoooa Ceeeanae
SCREW - #10 x 1/4" binder hd. nylon - -+ et eeneenannan

WASHER - # 10+ .

NUT ~ # 10 NC hex, nylofl e« ces e s s v ave e ac s nnnnann

NUT - # 10 acorn - -
BOLT - 5/16" x 3/4”
NUT - 5/16" NC hex

----------------------------

round head, square NECK v o o nnvreanns

BOLT - 1/4" x 3/4" round head, square neck s . - - e eeenn "

NUT - 1/4" NC hex.
NUT - 5/16" NF hex

------------------------------

LOCKWASHER < 5/16" «« s voanernnnnsn. e amen
LOCKWASHER - 3/168” ¢« c'oveusocnnnnnnnn. e

NUT -#10hex - - .
CLIP - ‘wire holder .

[

HOLDER - Strip SWitCh s v e ee e oo e eaaeas

SCREW - # 10 x 7/8"

' WASHER - 13/64" nylon~ - ... .. e aaea heeeeen ..

NUT -~ # 10 square

pan head et T e s et e [P

-----------------------------

BR390307 STARTER - MITSUBISHI,

BR
BR
BR
BR
BR
BR

" BR
BR

~3 O3

Printed in

390307
299963

390454 -
390456

390452
390455

299962
390990

U.S.A,

"

MOTOR - starting, 12
"DRIVE ASSEMBLY

V. Mitsubishi, (Mc'ndel MMD-SML). .« . ...

CAP ASSEMBLY - drive end (mcludes bearmg & bracket)
ARMATURE ASSEMBLY - (includes washers) chreaana

HOUSING - Gtarter

includes field coils) «« = e e s e = v s s 0 aw .

CAP ASSEMBLY - commutator end (includes bushmg,

brushes and spr

]_ngs) ..................... PP

BOLT - thru (includes nuts and lockwashers) «-e e « « » hena

BRUSH ASSEMELY

-------------------------------

© May 1975



]

, | T - 338
' STARTER MOTOR - AMERICAN BOSCH

Q

REF. PART NQ DESCRIPTION REQ'D

R

1 C 22701 ) MOTOR - Startmg 12V. Bosch (Model 01965 23- MO-30 SM) .. 1

2 BR 391461 DRIVE ASSEMBLY ~ starter ....eeesosaosstessos -1

3 ' BR 390444 K END CAP ASSEMBLY - drive end, Bosgh . |

4 'NSs  ~ , WASHER - thrust (retain old washer for service) .,..... 1 - .
5 BR' 391607 - . ARMATURE - starter, Bosch << vecsssossasnsrears I e
6 BR 390447 HOUSING - starter, Bosch .....cicccroeacavsnenen1

i BR 390449 BRUSH ASSEMBLY - Bosch v v v e v e v envssrasoensoase 1

8 BR 390448 ' END CAP ASSEMBLY - com. encl BOSCIL ¢ v vaseveannes 1

9 BR 390450 BOLT - thru - Bosch (includes wa.-;her) carrecnannesse 2

: . T s

STARTER MOTOR - MITSUBISHI

C 22702  MOTOR - starting 12V. Mitsubishi (Model MOOIT02271)

1 ceeee 1 -
2| . BR 391461 DRIVE ASSEMBLY - starter R 1 s
3 BR 391585 END CAP ASSEMBLY - drive end, Mitsubighi ... ... 0. -1

4 NSS o WASHER - thrust (retain old washers for service) «se-ss 2

5 BR 391584 " ARMATURE - starter, Mitsubishi .....cveesecaan-s 1

6 BR 390452 - HOUSING - starter, Mitsubishi ... s esseacsnn=sn 1. -
K BR 390990 BRUSH ASSEMBLY - Mitsubishi .« v vecavessssseesns ! ‘

8 .BR 390455 END CAP ASSEMBLY - cbm, end (includes brush set) cee I

9 Nss : SPACER - starter {retain old spacer for service) ...... 1
-10 BB © 93771 BOLT-thru,Mltsublshl A L L R R 2

. p
7
& 4 - .
. .
- - p - -

- " Printed in U,S.A. . o : May 1975




:
CTIITIANE

Tt

|\] CHOKE

.

THRAOTTLE

san

AcavTtion

KEEP ALL SHIELDS IN PLACE,
BEFORE LEAVING OPERATOR’S POSITION:
BHIFT TRANSMESSON TO NEUTRAL

SET PARKING BRAKE - .
DISENGAGE ATTACHMENT CLUTECH
SHUT OFF ENGINE
REMOVE IGNITION XEY
WAIT EOR ALL MOVEMENT TO STOP
BEFORE SERVICING MACHINE.
KEEP PEOPLE AND PEYS A BAFE
DISTANCE AWAY FROM MACHINE.

Y

me~20 MImEzam-A-43

l—*:pm-amtﬂrh'wml—'

~

CASE MODEL 118 COMPACT TRACTOR
'STARTER MOTOR - BRIGGS

REF. PART'NO,
C 22709
BR 391461
BR 390825
NSS
BR 390837
BR 330849
BR 391705
BR 390846
NSS

0 BR 3951706

~

REF. PART NO,

1 321~ 2474
2 321- 2475
3 821- 2477,
4 C 18186
5, C 15658
6  321- ‘2487

. Printed in U.S.A,

o

.

-

DESCRIPTION
MOTOR - starting 12 V. Briggs

DRIVE ASSEMBLY - starfer- s -vssvecaneneatenn,
END CAP ASSEMEBLY - starter {includes items 4 & 9) - -

_ WASHER - thrust (see item 3 or 8)

ARMATURE ~ starter, Briggs
HOUSING - starter, Bripgs. -
BRUSH ASSEMBLY - starter

END CAP ASSEMBLY - com. end (includes brush set) -

SPACER - (see item 3 or 8)

BOLT. ASSEMBLY - thru {includes washer) « =« s oo,

DECALS

. . ' DESCRIPTION
DECAL - RH, ceoveenennana
DECAL - L_H. L R A )

DECAL - instrument panel - -+ -
DECAL - PTO
DECAL - brake lock
DECAL - "Caution" {optional) -

L I I R LA

35
REQ'D
% % 4 4% e m e s EE e N e 1
"
. 1
-oau-.---a-:---'. 1[‘
....“IIII‘-.‘!-'.tIUu-1;
s s s e s e r e e s En Eaaa e 1
-1
® e 2 B B B s 6 b s D MNe el 1
.. 9
REQ'D
T E R R T 1
A e s s reE s et e At 1
.--.-..-Tu-o..-----‘- 1
--..-------‘-.-aug-.‘-. 1
T I R I I I R R R B I ) 1



7 —_—
CASE MODEL 118 COMPACT TRACTOR
HEAD LAMP KIT(OPTIONAL)
REF., PART NO, s - DESCRIPTION . o
. NSS - ' KIT - head lamp (ordér as J6 machinery item) ,........
1 C .14302 HEAD LAMP . ., ,..: ' e cacseancawan
2 C 14537. CONNECTOR ~headlamp ., ..........
3 Cc 19m HARNESS - Wire, , ... .oevaneunsnnns
4 C 19222 SWITCH - headlight , , ... cc0evurncnensntann .
321 2484 DECAL - lghtS . ... .. vuunncnnnaann
- .a LY 1 ’
. HEAD LAMP
e
1 131~ 629 © NUT =-SPeed o ... .ivewes annnnnn
2. 187~ 1047 SCREW - #8 %1/2" round head, Phillips, self-tapping . ...
: C 14302 HEAD LAMP ASSEMBLY . .. iviueeeronncossnnns
-3 NSS RECEPTACLE - head lamp {order C14302) ........
4 - C 14305 BULB - headlamp ,........ v eermensr s
5 C° 14304 GASKET -headlamp . .........cccuernrrrons
6° - C 14303 LENS - head lamp  .........
' ° . . :9.’
. 1
5]
Printed in U.5.A,

August 1972

REQ'

s e e s

[ Rl - I




' ' ' Lot . . r . ) 39 ’
. y . e NUMERICAL INDEX ' ' - ’
28 NUMERICAL INDEX, ' ; PART - PAGE REF. PART - PAGE REF. PART PAGE. REF.
PART - PAGE REF. "PART, PAGE, REF.. . PARF. .  PAGE™ REF. NG NO. - NO. " NO. NO. NO.- NO. . NO. 'NO.
NO. T NO.  NO. NO. NO. NO. No. ° NO. NO. - - LA 3 A P
, R . ‘ . - C 11174 27 4 €. 15511 - 25 8- C- . 17866, 23 16
A 27795 -5 35 _BR 221798 7745 | BR 299572 T 5 L 18 g 11178 27 .1 . C 15519 11 1 C 17921 33 i
A © 30881 : 21 - "9 BR 221885 7. 4, BR. 299577 9- - ¢ 11187 27 26 .C 15526 11 6 C . 18015 19 3
A 30881 23 ;.10 |* BR 221898 5" 36 BR 299650 © ° 13 16 * jype3 - 21 25 C. 15527 28 21 C 18016 19 1
A 37247 25 28 BR 221901 . "9, 97 BR 299707 13 18" ¢ . 11105 a 27 31 .C 15534 . 25 14 ¢ 18017 19 18
A 62549 - 25 15 BR 221907 9 89 BR 299740 1324 o 9205 .27 2% C - 15540 11 10 C | 18182 . . 31 12
BR 23108 ©oo ot 7T N UBR 221986 . 13 15 BR 299762 13° 0 13 ¢ - qp292 . 27 12 C 15545 23 15 C -I: 18186 . 85 4
BR 26018 - v 31 . 2 BR 221995 13- 20 . BR 299848 7740 & . q1s99 C11 18, C - 15545 - 29 32 c .l 18203 - 31 10
BR ' 26157 - 13 6 *| BR-222010 .- 13 12 BR 299852 13 -+ 31 - 11545 .11 18 'C - 15546 25.. 2 |.@", 18204 33- 7
BR 26828 . b 30 . BR 222014- 13 22 . |. BR 299962 - 33 -6 11008 ° ) | ' 5 o 15548 - 25 17 c 18205 15 -+ 11
BR 27590 13 3 BR 222027 13 - 26 4 BR 299963 v . 33 1 ¢ . 11042 ° . 25 30 C 15564 29 .9 C * 18208 ’ 1. - .9
BR  27750. 5 13 BR 222114 5 . 21 'BR' 390180 % 7, 46 - & . 12093 - ‘95 29 C. " 15584 25 - 3 C 18207 - 25 1
= BR 27803 . 5 - - 23 BR 222117 5 38 BR 390233 9 93 . ¢ * 12110 - 21 -3 C - 15585 25 4 C. 18209 25- - 16
BR 61760 T 47 BR 222117 31 . 9 | BR 390307 B B U T 5t B 21° 3 . €. 15597 25 = 24 C' 18210 #225 - 18
BR 61760 . - - 8 5 | "BR 222211 78 | BR390307. ‘a3 = ¢, 1230 21- 5 C. 15610 17 _ 2 C 18233 — . 25 _ 38
BR 65704 31 4 BR 222212 7 83 BR 390347 . '35 15, ¢ " 12975 - 19 20 C. 15658 3+ 5 € . 18468 23 2
BR 65906 -, 5 29 BR 222263 7 75 BR 390348 5 15 ‘& - 12975 - - 21 8 C - 15672 - . 29 17 C’ , 18479 15 1
"BR 66068 7 70 BR 222277 o7 52 4. BR 390349 5 15 -¢* .13012 23 " 11, C 15704 - 33 9 ~C. 18807 - .29 31
- BR 66538 . . 9 90 | BR 230759 5: 33 | BR. 390350 5 154 ¢ 13108 oL T C 15786 |, 27 "' 8 C 18608 29 - 18
. BR 66554 7 69 BR 230896 13 11 |- BR 390379 . 1t . 12\ ¢ 13716 N2l - 11 C 15787 27 9 k,Cc 18821 " - 29, 1
g BR 66768 5 6 [ BR 230927 5" B . BR 390380 - 5 . 2 ‘¢ 14080 - S 33 . L C 15788 27 1 | c 18626 21 18
: - o - BR 230932 13 ° 25 BR 390402 5 20 ¢ 14701 © 19 19: € -+ 15801 27 28 € . 186617, © 15 -
-BR 91930 7 €7 )" 'BR 230876 7 78 BR 390419 5 24 & . 14302 a7 2 C 15802 27 ¢ 27 '€ 186862 15 &
BR . 91920 13 9 BR 260374 31 3 BR 390444 - © 3B 3 O\ 14302 37+ I C 15803 27 20 c 18664 . 15 3
BR 92659 . 5° 22 BR 260584 7. 66 | BR 390247 - 33B 6 ¢\ 14303 37 6 C  15804. - 27 22 C 18670 15 2.
BR 93038 13 8 | BR 260933 .5 031 BR 390448 338 8 ¢ . 14304 37 . B- C 15807 27 .21 | ¢ 18677 31 .2
BR . 93042, 780 BR 260971 .7 83 'BR 390449 | 33B° 7 ¢ \14305 . - .37 4 | . C ' 15808 27~ 2% | 'C . 18695 . 23 19
- BR 93042 31 8 .| BR 261038 5, 9 BR 390450 3B 9 ¢ ‘14525 29 3 C - 15811 27 ‘6 C 18702 17 9.
BR 93158 _ 9 96 | BR. 261055 5 27 | BR 300452 33 4 ¢ 14534 17" 4 C 15812 - 27 5 C 18716 woy 20 . 15
'BR 93163 . . 5 87 |. BR 261116 13~ .29, BR 390452 3B - 6 ' 14537 37 2 C . 15813 27 15 C - 18816 .31 8
BR 93210 . . 7 4 BR 261129 7 5¢ | 'BR 390454 33 . % .c 14553 C o3t 7 -C 15814 27 7 18 ‘C 18837 - 26 22 -
BR 93211 ST 45 BR 261117 . - 7 55 BR 390455 . 33 5 ¢ 14565 N -3 C 15815 27~ 23 €. 18839 25" 35
. "BR 93323 - 11 .15 BR " 270382 13 . 28 BR 390455 33B° 8 ¢ 14588 @ 31 . 4 C™ 18816 27 - 2¢ | C  1BS15 - 20 5
. BR- 93357 13 1. 1.BR 270430 5 19 -1 BR 390458 v 33 3 C 14900 ° " 25 25 Cc . 16005 27 .16-. | Cc 19008 , 13 7
: BR 93381 : 9 88 |. BR 270511 13 21 BR 390640 5 1 ¢ 15086 ° . . 21 1 C 16006 © 27 17 C  19012. - 13 1
. BR 93381 -31 6 BR 270528 - 11 13 - | BR'3%0662 = ° 7 6 .c 15067 Co2 11 C’ . 18007 27 19 C . 19015 29 19
-, . BR - 93410 -9 9 | BR 270538 | 5 7 BR 390684 13 23 ¢ 15068 - . 21 13 C. 16009 27 30 C 19044 .29 1
“BR 93438 7 84~ { BR 270538 11 17 1. BR 390693 7 9T ¢ 15083 29, 2 c 16129 - 17 .1 C 19055 S U |
| BR 93496 ‘7 80 " 1" BR 270538 13 14 BR . 390811 - 11 8 ¢ ' 15000 - 21 1 |- C 16245 19 1 C. 19069° 15 12
‘ " BR 93536 7 42 BR 270539 11 .16 |. BR 390825° .38 3. o 15003 ‘ 21 . 8 C. 1674 29 14 C 19072 _ 23 22
: BR 93536 7 81 | BR 280005 7 41 .BR 390837 35 5 ¢' 15096 . 19 4 | © 16724 21 3 L ¢ 19073 13 . 6 ..
| - BR 53572 7 58 *| BR 292260 5 . 26 BR 390846 . 35 8 .o ‘15097 - 19 5 | C ' 16739 23 .- 3 ‘C 19107 - 23 8 .
» BR - 93572. 13 27 BRE 292681 - 13 5 BR 390849 35 6 c 15104 ' 19 12 . C 16752 ~ 13 3 Kok 19112 *15 17
BR 93585 5 .- 14. BR 294606 5 ° - 4 BR . 390892 g 85. . & - 185105 - 19 13- }.C 18752 23 18 C . 19118, ° 17 5
BR- 93621 79 BR" 294628 31 . 1 BR 390918 7.7 "¢ o1s08 - . 23 1 C , 16898 - 25 37 C. 19171 .28 25
- BR 93621 9 .86 - | BR 295840 5 17 |7 BR 390990 . 33 7 & 15118 .o-a1te 12| C© 16946 21 - 2.' | el "19172 . -29 2
| _ BR 93622 11 14 - _BR 295841 5 17 " BR" 350990 ©. 33B 7 C 15114 - 31 13 -C 16948 © 21 . 17 c 1917 - . 3 3
| ' BR 93630 5 . 25 BR 295962 5 3 BR 391461 - = 33B 2 & 15116 ° . , - 15 19 C'"-17038 15 - 16 C . 39222 .o 4
BR 93771 - 33B 10 BR 295963 5 . 11 BR 391461 35 2 'e) 15127 1 ki & C . 17108 ¢ 29° 13 . | - 3:4719245 ' 33 . 20 -
- BR 210728" 5 32 BR 208303 T 81 BR .391584 388 5 ¢ 1534. ©  gi~. 35 .|-C 17164 - 23 5 .| c 19258 . 33’ 22
BR 211383 -7 51 BR 298614 5 18 BR 391585 - 33B- . 3 C . 15155 25 10 CT 17203 23 13 Gy 19453 .31 15 .
BR 211712 13 17 BR 298616 5 10 BR 391607 : 33B- 5 C 15156 . -. 23 - 14 C. " 17204 . 23 . 9 C "% 19521 - 33 .19,
BR 211778 T 43 BR 298923 5 12 BR 391705 3% 7 C 15156 ©o . 230 23 C 172070 23 .12 | €™ V19624 .26 .27
. BR. 220477 31 7 BR 298968 9 . 87 BR 391706 35+ 10 C 15156 , .29 - 4 . C 17211 23 13" | ¢ -19841 i 018 0017 -
o ~ BR 220521 13 4 BR 299061 31 - - C 10292 21 12 C 15174 1r 2 S C- 17213 23 . 8 C ."20185° .29 . 3
: BR 220680 7 62 BR 299096 13 ., 19 C, 10458 31 1 C 15178 .. .23 - 14, |-C 17231 -- 25 * 20 €7 20475 - v .29 297
BR 220680 7, .82 BR 299392 9 .8 I C - 10857 11 5 C 15252 ° - .- 29 26 C 17234 25 . 3% C . 2i634 - 3 " 16
BR, 220865 7 48 | BR 299500 7 72 C 10678 - 13 30 C . 15272 T 29 46 | C 17410 23 . 16 C 22701 3,7, 3L - 14
. BR- 221535 7 59 BR 299543 9 .92 C. 10822 - 29 4 C 15498 . 23 20 4 cC 17426 33 -2 C 22701 “3w 3B 1
BR. 221559 7 57 BR 299569 . 5 ° 16 C: 10836 33 4 C 15499 23 21. C 17685 - 31. 5 . {c 22702 . 7 31 4.
BR 221596 5 281 BR 200570 , 5 16 - | ¢ 11172 _y 7 ¢ 15511 . 23 e | C . 17763 31 9 c 22702 33B ., 1
BR . 221760 7 65 [ .BR 299571 . 5. 16 c 11173 27 '3 S : i . - .o C

22709 35 1

"




g ) 1
NUMERICAL INDEX .
. PART PAGE = REF. PART - 'PAGE ., REF. PART PAGE REF.
NO. NO. . " NO. NO. NO. NO. NO.
19633 27 10 129- 325 ~ 21 16 - 192- 23 21 14
-53650 27 32 129- 504 11 4 193- 25 7 68
32763. 23’ 9 129- 642 33 10 193- . 53 25 23 .
. 20677 9 o1 131- 69 23 18 193- <70 33 5
25070 23 ‘ 24 131- 165 25 31 195~ 102. 13 11
: L 33565 ‘ 21 20 1§1f 125 gg 11 195- 104 * "23 6
- . 131- © 178. 7 195- 104 27 38
r - HARDWARE CODE NUMBERS 131 178 25 21 195 loa 26 :
11- . 312 7 83 131- 178 29 16 | "195- 513 33 8
13- 436 27 .13 - 131- - 629 37 1 | 195- 521 ° 19 16
. 41- 24 13 2 131~ 1113 18 2 .195- 521 23 19
92- - - 4 27 . 14 131- 1115 13 .8 195- 521 25 33
111- 108 33- 13 131- 1127 © 21 19 195- 521 29. 11
111- 202 19 8 132- 26 23 10 195- 521 29 28.
111- =202 33 11 132- 46 29 20 195- 525 23 10.
113- 2 13 9 132- 48 23 - 12 195- 541 23 22
13- ° "2 25 9 132- 311 21 10 195- 2012 25 7
,113- . 3 13 12 132- 320 25 - 34 195- 2029 21 8
113- 4 15 13 136- 103" 5 34 195- 2089 19 11
113- 102 17 B 138- 51 25, . 13 214- 4. 25 - 19
113- 102 23 5 138- 92 23 15 214~ 103 11 7
113~ , 102 23 17 138-. 92 29 8 219- 10 21 4
‘ 113- 102 o 29 5 138- 251 13 10 219- 117 19 14
113- 102 29 27 138-- 2040 21 23 219-% 404 21 6
113- 103 15 5 138- 2054 ‘29 10 - 221- 13 5 . 8
113-. 103 18 15 138- 2055 21 4 221- 13 - 27 34
113- 103 21 22 -164- 543 13 2 223- 7 3t 6
*113- 122 17 3 173~ 215 11 3 ~.321- 2474 35 1
: 113~ 206 15 21 | 13- 415 20 22 - 321- 2475 35, 2
113- 206 27 40 - 178- 858 ' 23 3 321- 2477 - 35 3
’ 113- 206 20 © 7 178- - 858 23 .21 321= 2484 - 37 -
113~ 207. 16 - 8 178~ 858 25 26 - 321- 2487 35 G
113- ' . 207 21 10- |, 182- 286 29 12 : :
113- 213 29 11 . -} ~182- 523 33 21
113- 219 - 23 4 187- 484 33 6
113- 241 25 11 187- 998 27 33
126- 16 19 . 6 187- 1038 .15 .18
. 126- 16 23 2 187- 1041 5 .38
126-. 21 21 7 187~ 1041 31 - 10
126- 109 . 25 5 1875 1047 11
129- 6 70M 187~ 1047 37 <2 ,
126- 7 7 64 192- 18 33. 17
L . 129- 27 ' 33 18 192-. - 19 13 10
| 129- 77 . - 33 23 ‘192-. 19 15 14
129- 101 v i15 15 -192- 19 25 8 - .
©o129- 101 - ! 33 14 192- | 20 13 4
T129- 102 RS ¥ 5 '192- 20 ‘15 6
129- . 102 {15 7 192- 20 17 7
129- 102 ;17 8 192- 20 19 9™
129- 102 19 10 192- 20 21 21
? 129-° 102 23 7 192= . 20 23 6
129- 102 23 20 192- 20 23 19
129~ 102 27 37 192- 20 27 36
129- 102 29 7 '192- 20. 29 8
129- 102 29 24 192- 20 29 23 - .
129- 102 - 33 12 192- 20 33 16
129- 103 18- 10 192- - 21 15 9
) - 129- 103 25° 36 192-. .21 21 9
—_ 129- 103, 29 . 30 192- 21 25. 12
129- 122 "33 15 192- 21 29 39
21 15 192- 21 29 8

\J29- "\ 125

e

NceRsoLL

L4

_Ingersoll Equipment-Co_.-, II'nc'.




